
  

 

 

                                        

  

  

 

 

 

 

 

 

 

 

Recommendations for wastewater 
treatment plants for safe removal of 

pharmaceuticals and list of 
pharmaceuticals to be monitored 

 

Report of D.T3.3.1. 
 

 

 

 

2023 



 
 



 

 

 

Author: Erki Lember, ME Water Consult OÜ (the main text) 

 

Anete Kubliņa1), Ilga Kokorīte1), Ieva Putna2), Sergej Suzdalev3) (annex 1) 

1) Latvian Environment, Geology and Meteorology Centre 
2) Latvian Institute of Aquatic Ecology 
3) Klaipeda University 

 

 

 

 

 

 

 

 

 

 

 

 

This document has been produced with the financial assistance of the European Union. The 
contents of this document are the sole responsibility of Latvian Environment, Geology and 
[...]
8 Ferrate ..................................................................................................................................... 41 

9 Membrane filtration ................................................................................................................. 42 

10 Other technological solutions for micropollutants removal ..................................................... 43 

11 Costs for removing micropollutants ....................................................................................... 45 

12 API in sewage sludge ............................................................................................................ 46 

13 Summary of recommendations for removing micropollutants in Latvia and Lithuania ............. 49 

Bibliography .................................................................................................................................... 51 

Annex .............................................................................................................................................. 53 
 



5 

 

Glossary 
 

API – active pharmaceutical ingredient 

BAC - biological activated carbon filtration 

BOD – biochemical oxygen demand 

COD – chemical oxygen demand 

DOC – dissolved organic carbon 

GAC – granular activated carbon 

LOX – liquid oxygen 

LOQ – Limit of quantification. The LOQ represents the minimum possible concentration a 
substance can be quantified by the analytical method in a reliable way. 

PAC - powdered activated carbon 

PE – population equivalent 

TSS – total suspended solids 

WWTP – wastewater treatment plant 

  



6 

 

Introduction 
 

Wastewater has been treated in many parts of the world for more than 100 years. The purpose of 
wastewater treatment is to protect surface waters from pollution, mainly by reducing organic matter, 
phosphorus and nitrogen. These pollutants cause a decrease in the concentration of dissolved oxygen in 
surface waters and eutrophication of water bodies. The municipal wastewater treatment plants (WWTPs) 
in the Baltics are not yet designed to remove hazardous substances, such as heavy metals, microplastics 
and micropollutants, including pharmaceutical residues. Though, heavy metals and specific hazardous 
substances are removed at certain production sites. 

EU has authorised more than 100,000 different chemical compounds (including more than 3,600 
different active pharmaceutical ingredients or API), whereas 1/3 of them producing more than 1 ton per 
year. Through the production sites and consumers, residues of these compounds can end up at WWTPs, 
where they cannot be removed by current technologies. Whilst in the case of micropollutants we are 
talking about concentrations measured in g/l and ng/l, which in most cases do not pose a hazard, 
scientists are still concerned about the life cycle of some of these compounds. If these compounds are not 
biodegradable, they accumulate in the environment and may reach hazardous levels. Also, the combined 
effect of micropollutants is not entirely clear. Consequently, EU is committed to reducing the 
environmental burden from micropollutants, including API. The best way of doing this is to prevent 
pollution at source, replace some of the products with environmentally safer ones, etc., but this may not 
always be possible. Therefore, also municipal WWTPs are seen to have to remove micropollutants. 

This guidance material provides an overview of the current state of wastewater treatment and 
introduces types of technological solutions for the establishment of quaternary1 wastewater treatment 
(post-treatment). Increasingly stringent pollution limits and emerging problems, such as micropollutants 
in wastewater, are the incentives for post-treatment. Since many types of technological solutions allow 
to solve several problems in one single treatment stage, potential synergies are also discussed that allow 
to reduce unnecessary investment costs. 

Current state of wastewater treatment 
 

In a conventional WWTP, the process starts with a mechanical treatment stage, where floating and 
suspended matters are removed. This is to prevent pumps from becoming clogged with floating solids and 
to remove non-settling particles such as plastic that cannot be removed in further steps of the treatment 
process which mainly use gravity to remove solids from wastewater. Suspended matter such as grit is 

 
1 additional treatment to urban wastewater in order to eliminate the broadest possible spectrum of micro pollutants. 
Source: Proposal for a revised Urban Wastewater Treatment Directive (26.10.2022) 
 



7 

 

abrasive and settles to the bottom, causing wear and tear on pumps and waste activated sludge 
centrifuges, and accumulating, for example, in the bottom of a bioreactor due to settling. Therefore, the 
large size suspended and floating matters are often removed by passing wastewater through screens and 
the small size suspended matters such as grit are removed by using grit traps. 

 

Figure 1. Typical process flowchart of a conventional wastewater treatment plant (WWTP). 

Mechanical treatment is followed by biological treatment to remove dissolved pollutants from 
wastewater. The most common types of biological treatment include the activated sludge process and 
the biofilm process. In the Baltics, the most common type of treatment is the activated sludge process, 
which works better in a relatively cold climate. During biological treatment, dissolved pollutants, such as 
organic matter (measured as COD and BOD), nitrogen and phosphorus are consumed by microorganisms. 
As a result, the proportion of biomass increases, i.e., dissolved pollutants are transferred from the liquid 
to the sludge biomass, which are periodically removed as waste activated sludge. Also, the suspended 
solids (total solids, TSS), consisting of organic matter, nitrogen and phosphorus, ends up in the biomass. 
The ratio of pollutants, considered ideal for biological treatment, is 100-5-1, i.e., for each 100 parts of 
BOD5 consumed, 5 parts of nitrogen and 1 part of phosphorus (where denitrification is also used then 1.5 
parts) is used. 

Example 1: 

We have a WWTP with the influent characteristics as follows: 

BOD5 350 mg/l 

NTotal 55 mg/l 

PTotal 15 mg/l 



8 

 

In this example, to consume all the BOD5, the microorganisms use up 350 mg/l * 0.05 = 17.5 mg/l 
of nitrogen, i.e., total nitrogen concentration in the effluent would be 55 mg/l - 17.5 mg/l = 37.5 mg/l, and 
for phosphorus, 350 mg/l * 0.01 = 3.5 mg/l, respectively, with phosphorus concentration of 15 mg/l - 3.5 
mg/l = 11.5 mg/l in the effluent. 

Example 1 shows that a large proportion of pollutants is already used for the growth of 
microorganisms, however, this is not enough to maintain or improve the status of surface waters. 
Therefore, in many larger WWTPs, enhanced nitrogen removal or nitrification and denitrification is 
provided. Since at the inflow to the WWTP, the nitrogen mainly comes in the form of ammonium and 
organic nitrogen, ammonium (NH4-N) first needs to be oxidized to nitrate (NO3-N). This process is called 
nitrification and it occurs in the presence of dissolved oxygen, i.e., under aerobic conditions. For nitrate 
removal, denitrification is used, where, under anoxic conditions (i.e., we don't have dissolved oxygen, but 
we do have chemically bound oxygen), microorganisms use bound oxygen to remove organic matter, i.e., 
take it from NO3-N. As a result of this process, N2 is released as a gas. 

Phosphorus is removed from wastewater both biologically and chemically. The most common type 
of technological solution is chemical coagulation, where, for example, FeCl3 and Fe2(SO4)3 based chemicals 
are added to the biological treatment, which hydrolyse in water and react with orthophosphates (PO4-P), 
forming insoluble compounds (salts) that accumulate in waste activated sludge. Biological phosphorus 
removal is based on microorganisms that are able to accumulate more phosphorus in their cells than they 
need for life, i.e., in example 1, 2.5% of BOD is counted instead of 1%. 

The final step in biological treatment typically includes the removal of biomass from the treated 
effluent using secondary sedimentation tanks (final clarifiers) (sedimentation phase in batch treatment 
plant) or membrane filters in a membrane bioreactor. Since the growth of the biomass (hereinafter 
‘activated sludge’) needed for biological treatment is relatively slow (it takes 2-3 weeks to start the process 
in summer, and even several months in winter), a large proportion of the activated sludge has to be 
pumped back to the beginning of the process. Only a small proportion of the activated sludge is removed 
as a waste activated sludge which, depending on the WWTP, is thickened, dewatered and stabilised. 

Although many WWTPs in the Baltics have a post-treatment in place, in most cases it is not designed 
to remove micropollutants, but mainly for further removal of nutrients, such as nitrogen and phosphorus. 
The most common type of post-treatment technology is a disc filter, which removes TSS and thereby 
reduces the environmental burden from phosphorus. In the following chapters, the API elimination at the 
WWTP is discussed in more detail and potential synergies are analysed, which would allow using one 
treatment step to solve a number of problems: 

- How to reduce the concentrations of micropollutants, including API? 

- How to reduce the concentrations of nutrients, such as nitrogen and phosphorus? 

  



9 

 

1. API in wastewater 
 

Since API is a relatively narrow concept, the term ‘micropollutants’ will henceforth be used in 
discussing the types of technological solutions. This is due to the fact that the types of technological 
solutions for the removal of API and many micropollutants, such as biocides, pesticides, etc., are the same. 
Micropollutants are hazardous compounds found in concentrations of few /l or less. Typically, these are 
anthropogenic compounds, such as: 

- API (for human and veterinary consumption); 

- industrial chemicals; 

- care products; 

- hormones (produced and natural); 

- plant protection products (pesticides, herbicides). 

The main problem with micropollutants is their low adsorption capacity, i.e., many substances pass 
through the municipal WWTP and end up in the environment. Whilst there are compounds that 
accumulate, for example, in activated sludge, this again raises problems with the reuse of sewage sludge 
in agriculture. In the environment, micropollutants reach the water cycle, increasing the concentration of 
micropollutants in our drinking water over time (60 API found in groundwater in Germany; API found in 
15% of groundwater measuring points in Switzerland2). However, they have even faster direct impact on 
surface water organisms, that also end up on our dinner plate. 

1.1. Legal incentives for API removal 
 

There will be changes made to the Urban Waste Water Treatment Directive in line with the 
European Commission's water-related proposals for a zero-emission package in the future. Whilst 
removing some of the substances at the WWTP would be uneconomical, it is nevertheless proposed to 
start with post-treatment to reduce the environmental burden from micropollutants. At first, the focus 
will be on WWTPs of > 100,000 p.e. (population equivalent), which should start with the removal of 
micropollutants. The proposed requirement is an 80% removal for 6 substances on the list. Later, the same 
requirement will be applied to WWTPs of > 10,000 p.e or in areas identified as sensitive to pollution with 
micropollutants, unless Member States demonstrate the absence of risks to the environment or to public 

 
2Federal Office for the Environment FOEN, 2022. Available:  
https://www.bafu.admin.ch/bafu/de/home/themen/wasser/fachinformationen/zustand-der-gewaesser/zustand-
des-grundwassers/grundwasser-qualitaet/arzneimittel-im-grundwasser.html 

 



10 

 

health based on a risk assessment. Also, the producer responsibility of pharmaceutical producers, 
addressed in the Pharmaceutical Strategy for Europe, will be increased. 

Under the proposed new Urban Waste Water Treatment Directive, water utilities are required to 
start monitoring the following organic pollutants, including some API, and achieve at least 80% removal 
for 6 of them3. Whilst the Directive does not say whether these requirements will be considered as met if 
the removal is achieved without post-treatment, it is nevertheless assumed that post-treatment will be 
developed. 

Category 1 (substances that can be very easily treated)4: 

- Amisulpride (CAS No 71675-85-9) 

- Carbamazepine* (CAS No 298-46-4) 

- Citalopram (CAS No 59729-33-8) 

- Clarithromycin* (CAS No 81103-11-9) 

- Diclofenac* (CAS No 15307-86-5) 

- Hydrochlorothiazide* (CAS No 58-93-5) 

- Metoprolol* (CAS No 37350-58-6) 

- Venlafaxine* (CAS No 93413-69-5) 

Category 2 (substances that can be easily disposed of): 

- Benzotriazole (CAS No 95-14-7) 

- Candesartan (CAS No 139481-59-7) 

- Irbesartan (CAS No 138402-11-6) 

- mixture of 4-Methylbenzotriazole (CAS No 29878-31-7) and 6-methyl-benzotriazole (CAS No 136-

85-6) 

* API marked with an asterisk (*) were also investigated at 16 various WWTPs in Latvia and Lithuania as 
part of the MEDWwater project. 

 
3The percentage of removal shall be calculated for at least six substances. The number of substances in category 1 shall be twice 
the number of substances in category 2. If less than six substances can be measured in sufficient concentration, the competent 
authority shall designate other substances to calculate the minimum percentage of removal when it is necessary. The average of 
the percentages of removal of all substances used in the calculation shall be used in order to assess whether the required 80% 
minimum percentage of removal has been reached. 

4 Directive of the European Parliament and of the Council concerning urban wastewater treatment (recast). Brussels, 26.10.2022 
COM(2022) 541 final ANNEXES 1 to 8. 



11 

 

Requirements for future monitoring of API are summarized in Annex 1. Annex include API, that are 
requested to monitor in environment in proposals of new Urban Waste Water Treatment Directive, 
proposal of directive of the European parliament and of the council amending directives 2000/60/EC, 
2006/118/EC, 2008/105/EC5 Decision on the surface water watch list, and HELCOM indicator 
requirements, and that were problematic for water environment according to results of MEDWwater 
project.  

2. Sampling and analysing micropollutants 
 

Micropollutants are already being tested for at WWTPs today, but here are some basics to look out 
for when sampling. Under the new proposed Urban Waste Water Treatment Directive, micropollutant 
samples must be taken as follows: 

- WWTP of 10,000-49,000 p.e.: 1 sample per month, 

- WWTP of > 50,000 p.e.: 2 samples per week. 

When sampling micropollutants, it must be taken into account that their concentrations are 
extremely low, which is why it differs from traditional standardized methodologies. Sadly, today there are 
no standard methods for sampling micropollutants, but since scientists have been working on this subject 
for some time, some principles are known that should be followed. 

Sampling directly affects the results of the analysis. The results will naturally depend first of all on 
the type of sampling, whether it is a grab sample or a composite sample, which in turn can be a time-
proportional or a flow-proportional composite sample. Here, 24h composite samples (in some cases also 
48h and 72h samples, collected as 24h composite samples) rather than grab samples should be preferred. 
The results are also affected by the sampling instruments used. Some of the micropollutants may be 
adsorbed to tubes, seals or vessels of automated sampling devices and released again when certain 
conditions change. This will directly affect the pollutant concentration in the sample. That is why results 